
 

 

 
 

 

Biological and Water Quality Study of 
the Ottawa River and Principal 

Tributaries, 2010 

 

Allen, Auglaize, Hardin, 
Hancock and Putnam Counties 

 
Ohio EPA Technical Report EAS/2012-12-13 

 

 

 

Division of Surface Water 
Ecological Assessment Section 
April 22, 2013 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 ii 

  

Biological and Water Quality 
Study of the Ottawa River and 

Principal Tributaries, 2010 

 

Allen, Auglaize, Hardin,  
Hancock and Putnam Counties 

 

 

April 22, 2013 
Ohio EPA Technical Report EAS/2012-12-13 

 

Prepared by: 
 

State of Ohio Environmental Protection Agency 
Division of Surface Water 

 

Ecological Assessment Section 
[...]
coverage to new and existing dischargers that have similar operations and types of discharges 
and can meet the eligibility criteria. There were 11 general permits for household sewage 
treatment systems issued in the watershed as of 2010. General permits are also used to cover 
other types of discharges that will have a minimal effect on the environment. Facilities or sites 
within the study area that are regulated by a construction storm water general NPDES permit may 
be found by visiting http://www.epa.ohio.gov/dsw/permits/gpfact.aspx#background  

  

http://www.thisismyriver.org/
http://www.epa.ohio.gov/dsw/permits/gpfact.aspx#background


EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 51  

Table 5.  Facilities regulated by an individual NPDES permit in the Ottawa River watershed, 2010. 

Facility Name 
Ohio EPA 
Permit  

Receiving 
Stream 

Description 

Ada WTP 2IW00320 Grass Creek Lime sludge settling lagoons 

Ada WWTP 2PB00050 Grass Creek 0.82 MGD Activated Sludge, Trickling Filter 

Lafayette WWTP 2PA00049 Little Hog Creek 0.1 MGD Activated Sludge 

Lima WWTP 2PE00000 Ottawa River 18.5 MGD Activated Sludge 

Lima Refining 
Company - Husky 

2IG00001 Ottawa River 
8.6 MGD Dissolved Air flotation and Advanced 
WWTP 

PCS Nitrogen 2IF00004 Ottawa River 
Storm water outfalls, Non-contact cooling 
water, cooling tower blow down  

Colonial Golfers Club 2PR00195 
UT Little Hog 
Creek 

0.0075 MGD package plant 

Sheldon Farms 2IK00042 Hog Creek  Storm water permit 

Buckeye Pipeline Co – 
Lima Station 

2II00013 UT Ottawa River 
3 outfalls from spill containment basins, storm 
water, hydrostatic test water 

Buckeye Terminals – 
Lima North 

2II00006 Ottawa River 
1 outfall from tank draw water, storm water, 
hydrostatic test water 

Buckeye Terminals – 
Lima South 

2IG00011 UT Ottawa River 
4 storm water outfalls from tank farm, 
hydrostatic test water 

Chemtrade Logistics - 
Cairo Sulfur Products 

2IF00008 UT Arnold Ditch 
Non-contact cooling water, storm water, filter 
backwash, R.O. reject water 

County Line 
Investments 

2PW00018 UT Lost Creek 0.003 MGD package plant 

Ernst Enterprises Lima 
Division 

2IN00105 Ottawa River Storm water sedimentation basin 

Lima Refinery – 
Buckeye Rd Tank 
Farm 

2IG00018 
UT to Ottawa 
River 

 Tank draw water, storm water, hydrostatic test 
water 

Marathon Ashland 
Petroleum LLC-Lima 

2IG00025 UT Ottawa River 
Storm water pond and tank draw water, 
hydrostatic test water 

Marathon Pipeline 
Lima Transfer Station 

2II00023 
UT Little Ottawa 
River 

Tank draw water, storm water, hydrostatic test 
water 

Mid-Valley Pipeline Co 
Lima Transfer Station 

2II00002 UT Ottawa River 
Tank draw water, storm water, hydrostatic test 
water 

National Lime & Stone 
Co Lima 

2IJ00013 Ottawa River 
2.0 MGD sedimentation pond, storm 
water/ground water 

Guardian Lima 
Holdings,  LLC 

2IN00238 UT Lost Creek Storm water detention pond 

Proctor & Gamble 
Manufacturing Co 

2IN00038 
UT Ottawa River 
and Lost Creek 

5 storm water outfalls 

Shelly Materials Lima 
Tank Farm 

2IN00232 UT Ottawa River 
Storm water retention pond, hydrostatic test 
water 

Superior Forge and 
Steel Corp 

2ID00012 
Storm sewer 
tributary to Ottawa 
River 

Storm water retention pond, cooling water 

US Dept. Defense 
Joint Systems Mfg. 

2IO00000 UT Ottawa River 
13 outfalls for storm water, non-contact cooling 
water, fire protection system test, coal pile 
runoff and general surface runoff 

Cridersville WWTP 2PB00048 
UT Little Ottawa 
River 

0.8 MGD Activated Sludge 

Shawnee #2 WWTP 2PK00002 Ottawa River 2.0 MGD Sequencing Batch Reactor 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 52  

Facility Name 
Ohio EPA 
Permit  

Receiving 
Stream 

Description 

American Bath WWTP 2PH00007 Pike Run 1.5 MGD Oxidation Ditch 

American #2 WWTP 2PH00006 Dug Run 1.2 MGD Sequencing Batch Reactors 

Elida WWTP 2PB00046 Ottawa River 0.5 MGD Trickling Filter 

Indian Village MHP 2PY00001 Freed Ditch 0.035 MGD package plant 

Columbus Grove 
WWTP 

2PC00004 Plum Creek 0.820 MGD Trickling Filter 

Kalida WWTP 2PA00047 Ottawa River 0.2 MGD Continuous discharge lagoon system 

National Lime & Stone 
Co – Rimer Plant 

2IJ00053 Ottawa River 3 storm water outfalls 

 

Point Source Pollutant Loadings 
Normally, only major NPDES permitted facilities are described in detail in this section. However,  
there are multiple WWTPs throughout the watershed that are collectively contributing to the 
overall water quality of the Ottawa River, so more background information will be presented here. 
Several major discharges through the City of Lima are interactive between RMs 38 - 32 of the 
Ottawa River, so a waste load allocation was completed as part of the permit renewal process in 
2010-2011.  The NPDES permits may be found by visiting: 
 http://wwwapp.epa.ohio.gov/dsw/gis/npdes/index.php . 
 
Concentrations and respective calculated pollutant loads from NPDES dischargers in the Ottawa 
River watershed were available from 1996 through 2010. These data are gathered and reported 
to Ohio EPA by the permit holders. The data were screened for compliance with permit 
requirements, and further analyzed for trends in magnitude and variability over time. Summaries 
of results by individual facilities follow the general overview. 
 
Because of the interactive nature of these discharges, graphs showing the mean concentrations 
of ammonia, selenium and total dissolved solids are presented in Figures 24-26.  In addition, the 
pie graphs in Figure 27 show median concentration percentages of ammonia-nitrogen and total 
phosphorus comprising the four major discharges on the Ottawa River mainstem in Lima. The 
significant contributions of the four major dischargers are discussed in detail below followed by 
the remaining point sources. 

0

1

2

3

4

5

6

7

ambient data
arithmetic mean
above OMZA

252729313335373941434547

a
m

m
o

n
ia

 (
m

g
/l)

S
h
a

w
n
e

e
 #

2
 (

3
2

.5
)

L
im

a
 (

3
7

.6
7
)

H
u
sk

y 
(3

7
.1

1
)

P
C

S
-N

 (
3

6
.8

6
)

S
R

 8
1

M
e
tz

g
e

r

R
o

u
s

h

L
o

v
e
rs

E
lm

C
e
n

tr
a
l

B
a

x
te

r

River Mile

dam pool

E
ri

e
 R

R

CSO
(006)

CSO
(005-002)

 
Figure 24. Longitudinal mean ammonia concentrations in effluent and ambient samples for the upper  
     Ottawa River mainstem, 2010. 

http://wwwapp.epa.ohio.gov/dsw/gis/npdes/index.php


EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 53  

 
 

0

2

4

6

8

10

12

14

16

18

20

ambient data

arithmetic mean

effluent data

252729313335373941434547

s
e
le

n
iu

m
 (

u
g

/l
)

H
u

s
k
y
 (

3
7

.1
1

)

S
R

 8
1

M
e

tz
g

e
r

R
o

u
s

h

L
o

v
e

rs
E

lm

C
e

n
tr

a
l

B
a

x
te

r

River Mile

dam pool

E
ri

e
 R

R

OMZA aquatic life criterion

CSO
(006)

CSO
(005-002)

 
 

Figure 25. Longitudinal mean selenium concentrations in effluent and ambient samples for the upper 
    Ottawa River mainstem, 2010.  
 
  

0

500

1000

1500

2000

2500

3000

ambient data
arithmetic mean
effluent data

252729313335373941434547

d
is

s
o

lv
e

d
 s

o
lid

s
 (

m
g
/l
)

S
h
a

w
n

e
e

 #
2

 (
3
2

.5
)

L
im

a
 (

3
7

.6
7

)
H

u
s
k
y
 (

3
7
.1

1
)

P
C

S
-N

 (
3

6
.8

6
)

S
R

 8
1

M
e
tz

g
e

r

R
o

u
s

h

L
o

v
e
rs

E
lm

C
e
n

tr
a
l

B
a

x
te

r

River Mile

dam pool

E
ri

e
 R

R

CSO
(006)

CSO
(005-002)

OMZA aquatic life criterion

Figure 26. Longitudinal mean dissolved solids concentrations in effluent and ambient samples for the 
    upper Ottawa River mainstem, 2010. 

  



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 54  

 

2010 median phosphorus load

Husky Refinery
PCS Nitrogen
Shawnee #2
Lima WWTP

0%

40.9%

14%

45.1%

Husky Refinery

0%

 

Figure 27.  Percentage of median ammonia-N and median phosphorus loads coming from the four 
     Ottawa River mainstem dischargers, 2010. 

 
City of Lima WWTP (2PE00000) 
A major municipal facility that discharges to the Ottawa River at RM 37.6, the Lima WWTP is an 
activated sludge plant with an average daily design flow of 18.5 MGD and a hydraulic capacity of 
45 MGD.  Wet stream processes include screening and grit removal, phosphorus removal using 
ferrous chloride and polymer addition, primary settling, activated sludge aeration, secondary 
clarification, nitrification using trickling filters, disinfection by chlorination, and dechlorination.  
Solid stream processes are sludge thickening, stabilization by anaerobic digestion, dewatering by 
belt filter press, alkaline stabilization, and sludge disposal at a landfill and by marketing.  
 
Lima‘s treatment plant has three bypasses:  Outfall 057 is a bypass of the entire plant; Outfall 602 
is a bypass of the secondary treatment system; Outfall 603 is a bypass of tertiary treatment 
(nitrification process).  Outfalls 602 and 603 are in-plant outfalls that are blended with the fully 
treated effluent (outfall 604) prior to discharge.  Lima monitors treatment-system control 
parameters (cBOD, suspended solids, ammonia-nitrogen and phosphorus) at outfall 604.  
Treatment technology limits are imposed at this outfall.  Water quality based limits for these 
parameters and metals are also applied at this point because this outfall represents the final 
discharge during low-flow conditions.  Outfall 001 represents the final discharge of the fully treated 
effluent and the in-plant bypasses.  All flows at Outfall 001 receive disinfection.  Water quality 
based limits for bacteria parameters and chlorine are applied at this location. 
 
During the last five years the plant bypass has not been used.  The secondary bypass was used 
19 times with an average duration of 5.5 hours per month.  The tertiary system was bypassed 384 
times for an average of 10 hours per month.  
 
Lima‘s collection system is comprised of combined sewers (approximately 80 percent) and 
separate sanitary sewers.  There are 19 overflows on the combined portion of the system, five of 
which are mechanically controlled by a computer system to maximize in-line storage.  All of the 
CSOs are regulated under this NPDES permit. The previous Long Term Control Plan (LTCP) 
approved in December 1999 is not valid since U.S. EPA took over the enforcement case and is 
negotiating a new CSO LTCP and SSO elimination schedule with the city. 

2010 median ammonia-N load

Husky Refinery
PCS Nitrogen
Shawnee #2
Lima WWTP

5.3%

90.1%

0.9%
3.7%



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 55  

The separate portion of the system includes 27 lift stations and 42 SSOs none of which are 
mechanically controlled or metered.  The SSOs were the subject of Director‘s Final Findings and 
Orders (DFFO) issued in February 1994 and a general plan for elimination that was approved on 
January 1996.  The City completed phases 1 and 2 of the general plan, eliminating 9 SSOs before 
the U.S. EPA also took on the enforcement case.   
 
Lima implements an Ohio EPA approved industrial pretreatment program.  According to the 2009 
annual program report, six categorical industrial users and ten significant non-categorical 
industrial users discharge wastewater to the Lima WWTP.  
 
Facility DMRs from 2006 to 2010 were evaluated. The final effluent exceeded limits for low level 
mercury limit on 1/1/08. In August and early September, 2008 discharges of high strength 
wastewater led to ammonia, cBOD5 and total suspended solids violations. There was one 
violation of oil and grease on 3/2/09 and two cBOD5 weekly average violations at the final outfall 
in the first half of March 2010. During some high flows when secondary and or tertiary treatment 
was bypassed, there were violations of the chlorine residual limit on 5/26/06, 7/11/09, 5/10/10, 
and 5/15/10. 
 
Ohio EPA conducted 48 hour screening bioassays at the facility in September 2008 and October 
2008 as part of the toxics evaluation prior to permit re-issuance. The effluents were not acutely 
toxic in either the September 23 or the October 20 tests. Fathead minnow (Pimephales promelas) 
mortality was ten percent in the October effluent grab, and daphnia (Ceriodaphnia dubia) mortality 
was five percent in the same sample. No other mortality or adverse effects were observed in the 
ambient waters and remaining effluents. Additional bioassays should be conducted to further 
demonstrate the absence of unacceptable toxic conditions associated with this discharge. These 
did not address the possibility of chronic toxicity and discharge data for Lima WWTP and the 
Ottawa River should be evaluated to determine if chronic toxicity is a concern.   
 
Pollutant loadings from the Lima WWTP between 2000 and 2010 were evaluated and annual 
statistics for ammonia, nitrate+nitrite and total phosphorus are displayed below in Figures 28, 29, 
and 30.  The plant discharged a fairly consistent level of nutrients during the evaluation period.  
The load of ammonia-N has decreased over time while the annual nitrate+nitrite loadings have 
remained fairly steady with noted increases in 2001 and 2007.  Phosphorus loads appear stable 
over time.  Several upgrades to the plant and collection system were done during and 
immediately after the 2010 stream survey.  Most plant improvements were done to repair or 
replace aging equipment.  This included repairing leaks in aeration system pipes and replacing 
aeration diffusers.  Also, the scum collection mechanisms in the final tanks were replaced. 
 
 
 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 56  

0

20

40

60

80

100

120

140

160

0

5

10

15

20

25

30

35

40

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

a
m

m
o

n
ia

-N
 (

k
g
/d

a
y
) D

is
c
h
a
rg

e
 (m

g
d
)

Year
 

Figure 28. Annual ammonia-N loadings for the City of Lima WWTP from 2000-2010. 
 

0

200

400

600

800

1000

1200

1400

0

5

10

15

20

25

30

35

40

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile

95th %ile

50th %ile

95th %ile

n
it
ra

te
+

n
it
ri
te

-N
 (

k
g
/d

a
y
)

D
is

c
h
a
rg

e
 (m

g
d

)

Year
 

Figure 29. Annual nitrate+nitrite loadings for the City of Lima WWTP from 2000-2010. 
 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 57  

0

20

40

60

80

0

5

10

15

20

25

30

35

40

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

T
-p

h
o
s
p

h
o
ru

s
 (

k
g
/d

a
y
)

D
is

c
h
a
rg

e
 (m

g
d
)

Year
 

Figure 30. Annual total phosphorus loadings for the City of Lima WWTP from 2000-2010. 

 
Lima Refining Company (Husky Refinery) (2IG00001) 
A major industrial facility which discharges at RM 37.1 to the Ottawa River via Outfall 001, the 
Lima Refining Company produces a variety of products from crude oil including gasoline, diesel 
fuel, jet fuel, liquid propane gas, coke, benzene, toluene and trolumen (oxidized asphalt).  
Process operations include crude distillation, crude desalting, fluid catalytic cracking, 
hydrocracking, delayed coking and catalytic reforming. 
 
The process operations performed at this facility are classified by the Standard Industrial 
Classification (SIC) code 2911, ―Petroleum Refining‖.  Discharges resulting from process 
operations are therefore subject to Federal Effluent Guideline Limitations for the Petroleum 
Refining Point Source Category, contained in Chapter 40 of the Code of Federal Regulations, Part 
419, and Subpart B – Cracking Subcategory. 
 
The Lima Refinery treatment plant also receives wastewater from an adjacent organic chemical 
plant.  This plant manufactures acrylonitrile, acrylonitrile catalysts, Barex resin, and recovers and 
purifies acetonitrile and hydrogen cyanide as co-products. 
 
The refinery obtains its potable water from the City of Lima water system.  The facility‘s process 
and cooling water is taken from wells or the Bresler Reservoir, which is untreated municipal water. 
 
The total discharge volume from outfall 001 averages approximately 4.3 MGD.  The effluent is 
comprised of process wastewater, cooling tower blowdown, boiler blowdown, sanitary 
wastewater, tank draw waters from the adjacent oil storage terminal, organic chemical 
wastewaters from the adjacent chemical plant and storm water.  Outfall 002 is an emergency 
overflow from D-Pond, which is a holding pond for storm water and tank draw waters.  This partial 
bypass is used only when there is no feasible alternative to discharge, as determined by company 
studies approved by Ohio EPA.  The data for the last permit cycle shows that Outfall 002 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 58  

discharged only two days during that permit cycle.  These discharges occurred during a flooding 
rain event in August 2007 that affected most of Northwest Ohio.  The discharge was done 
according to the no-feasible-alternative procedure and was authorized under the permit. 
 
All flows from outfall 001 are treated by the on-site advanced wastewater treatment facility 
(AWWT) which has a total treatment flow capacity of 6000 gallons per minute (8.64 MGD).  The 
oily process water, cooling water, boiler water, storm water and tank draw waters are routed to the 
API/Dissolved Air Flotation separator system before reaching the equalization tank and the 
AWWT.  Waste streams that contain greater than 10 ppm of benzene are collected in a 
segregated sewer system that is blanketed with nitrogen (Benzene NESHAP sewer).  The higher 
benzene wastewaters flow into a corrugated plate separator to the induced gas flotation unit to the 
equalization tank and AWWT. The benzene removed in the two separators is incinerated. 
 
Sanitary wastewater from the Lima Refining Company and process water from the chemical plant 
flow directly to the equalization tank, and then enter the AWWT.  The AWWT consists of activated 
sludge aeration, flocculation, chemical conditioning, gravity thickening, rapid sand filtration and 
polishing.  The solids generated in the AWWT are aerobically digested, flocculated and gravity 
thickened and processed through a biological belt press.  The solids are land-applied. 
 
The Lima Refining Company stores storm water so that it can be run through the treatment plant 
at a consistent rate whenever possible.  The facility has an average storm water flow rate of 365 
gpm (0.525 MGD), and has a total storm water impoundment capacity of 5 million gallons (G-
tank). The secondary impoundment is a pond with a capacity of 19 million gallons (D-pond).  The 
storm water is gradually fed back into the AWWT at approximately 1000 gpm (1.44 MGD).  Any 
overflows are discharged via outfall 002.   Outfall 002 had only two days of overflow during July 
2005-August 2010.  These were associated with severe flooding that occurred throughout 
northwest Ohio in August 2007. 
 
DMR data were reviewed for the period 2006 to 2010. The facility experienced persistent 
ammonia nitrogen violations of both concentration and loading limits in May 2006, but no 
problems since then. Selenium monthly average violations were documented in five months each 
during 2007 and 2008, once in March, 2009 and in March and April 2010. Chronic toxicity limits 
for both Ceriodaphnia and Pimephales were exceeded in January 2006 and just the Pimephales 
in April 2008. There was also one violation each of total suspended solids in March 2006 and free 
cyanide in April 2007. 
 
From July 2005 to July 2010, the facility conducted 21 acute and 21 chronic toxicity tests on 
effluent from outfall 001. The Ohio EPA also conducted an acute screening bioassay on April 28, 
2009 and the effluents were not acutely toxic. The results of all these tests indicate that the 
refinery effluent does not exhibit acute toxicity however, effluent exceeded chronic toxicity for both 
daphnia and fathead minnows in January 2006 and for minnows in April 2008. 
 
Pollutant loadings from the Lima Refining Company between 1999 and 2010 were evaluated and 
annual statistics for selenium, total phosphorus, ammonia and total dissolved solids loadings are 
displayed in Figures 31, 32 and 33.  The spike in selenium load shown in 2007 was likely due to a 
new source of crude oil with higher selenium content.  The facility pilot tested a selenium removal 
system and installed a full scale system in 2008 after it proved to be effective.  The downward 
trend in ammonia load since 2008 may be a fringe benefit of the selenium removal unit. 
 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 59  

0

0.2

0.4

0.6

0.8

1

0

2

4

6

8

10

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

s
e
le

n
iu

m
 (

k
g
/d

a
y
) D

is
c
h
a
rg

e
 (m

g
d
)

Year
 

Figure 31. Annual selenium loadings for the Lima Refining Company from 1999-2010. 
 

0

20

40

60

80

100

0

2

4

6

8

10

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

a
m

m
o

n
ia

-N
 (

k
g
/d

a
y) D

is
c
h
a
rg

e
 (m

g
d
)

Year
 

Figure 32. Annual ammonia-N loadings for the Lima Refining Company from 1999-2010. 

0

1 10
4

2 10
4

3 10
4

4 10
4

5 10
4

6 10
4

0

2

4

6

8

10

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

d
is

s
o

lv
e
d
 s

o
lid

s
 (

k
g
/d

a
y
)

D
is

c
h
a
rg

e
 (m

g
d
)

Year

 
Figure 33. Annual total dissolved solids loadings for the Lima Refining Company from 1999-2010. 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 60  

PCS Nitrogen (2IF00004) 
A major discharger, PCS Nitrogen has four outfalls that discharge to the Ottawa River at river mile 
(RM) 36.9. PCS Nitrogen manufactures ammonia and several other products that use ammonia 
as a raw material.  Ammonia, urea, nitric acid, ammonium nitrate, and nitrogen fertilizer solutions 
are manufactured at the Lima facility.  In addition, carbon dioxide is produced as a co-product of 
ammonia manufacturing, and is processed by BOC Gas, Inc. 

 
The process operations at PCS Nitrogen are classified under the Standard Industrial 
Classification (SIC) categories SIC 2873 (nitrogenous fertilizers) and SIC 2819 (industrial 
inorganic chemicals, not elsewhere classified).  The process wastewaters generated from these 
operations are regulated under the multiple subparts in the Code of Federal Regulations (40 
CFR), Part 418, ―Fertilizer Manufacturing Point Source Category‖.   
 
On an adjacent property, Ineous USA LLC manufactures acrylonitrile, acrylonitrile catalyst, 
butanediol, Barex resin, and recovers and purifies acetonitrile and hydrogen cyanide as co-
products of acrylonitrile manufacturing.  Process wastewaters from these facilities are routed to 
treatment systems at the Husky Lima Refinery, which are covered under Ohio EPA Permit 
Number 2IG00001.  Non-contact cooling waters from Ineous USA LLC are discharged under the 
PCS Nitrogen permit at outfall 001. 
 
The facility obtains its water from three sources.  The City of Lima provides potable water and 
untreated reservoir water.  PCS Nitrogen also obtains water from wells. 
 
Outfall 001 consists of process wastewater from the facility‘s fertilizer production, non-contact 
cooling water, cooling tower blowdown, steam generator blowdown, and storm water.  Non-
contact cooling water, cooling tower blowdown, and steam generator blowdown from the adjacent 
BP Chemicals plant mix with treated process wastewater from PCS Nitrogen and discharge 
through PCS Nitrogen‘s outfall 001.  The process and storm water discharged from outfall 001 is 
treated using ammonia stripping and ion exchange.  The non-contact cooling water, cooling tower 
blowdown and steam generator blowdown undergo neutralization and sedimentation prior to 
being discharged through outfall 001.  The discharge from the process wastewater treatment 
system is monitored at internal station 603.  Compliance with the applicable federal effluent 
guidelines for this facility is required at station 603. 
 
Outfalls 002, 003, and 004 discharge storm water from the facility site.  The majority of storm 
water which is discharged from these outfalls is collected in storage ponds and treated through an 
ion exchange unit and then recycled.  Sanitary wastewater is pretreated prior to being sent to the 
Lima Refinery wastewater treatment facilities. 
 
Discharge Monitoring Report (DMR) data were reviewed for the period 2005 to 2010. Since 2005, 
the PCS Nitrogen facility has reported relatively few sample results which were violations of 
permit limits.  The majority of the pH violations (four violations of the pH minimum limit and four 
violations of the maximum limit) occurred in 2005 while violations for total residual oxidants (seven 
violations) occurred in 2007, 2009 and 2010.  There were also seven violations for ammonia. 
 
PCS Nitrogen conducted five acute toxicity tests from 2006 through 2009. The March 16, 2009 
test resulted in 16.7 percent mortality for fathead minnows for one of the grab samples, while the 
April 27, 2009 composite test showed 5 percent mortality for daphnia.  The other tests conducted 
by PCS Nitrogen showed no evidence of toxicity. 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 61  

 
Ohio EPA conducted screening bioassays in 2009, with the March test resulting in acute toxicity 
for both species based upon one of the grab samples (the composite sample showed toxicity for 
only fathead minnows) and the April test resulting in no evidence of toxicity.  The tests conducted 
in 2009 by PCS Nitrogen were based upon splitting the samples collected by Ohio EPA.   
 
Pollutant loadings from the PCS Nitrogen facility between 1996 and 2010 were evaluated using 
the PEQ application. Annual statistics for ammonia, nitrate and total phosphorus loadings are 
displayed in Figures 34, 35, and 36.  The plant discharged a fairly consistent level of nutrients 
during the evaluation period, although nitrate does show a slight decreasing trend since the early 
2000s.  No known process changes have been done during this time frame and it‘s not likely that 
the storm water pond added in 2007 would have an impact.  The improvement may likely be the 
results of more efficient operation of the treatment system. 

0

50

100

150

200

250

300

0

1

2

3

4

5

6

7

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

a
m

m
o

n
ia

-N
 (

k
g

/d
a

y
) D

is
c
h
a

rg
e

 (m
g

d
)

Year
 

Figure 34.  Annual ammonia-N loadings for PCS Nitrogen from 1996-2010. 
 

0

40

80

120

160

200

0

1

2

3

4

5

6

7

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

n
it
ra

te
-N

 (
k
g

/d
a

y
) D

is
c
h
a

rg
e

 (m
g

d
)

Year
 

Figure 35. Annual nitrate+nitrite loadings for PCS Nitrogen from 1996-2010. 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 62  

 

0

10

20

30

40

0

1

2

3

4

5

6

7

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

p
h
o

s
p
h
o
ru

s
 (

k
g
/d

a
y
) D

is
c
h
a
rg

e
 (m

g
d
)

Year
 

Figure 36. Annual total phosphorus loadings for PCS Nitrogen from 1996-2010. 

 
Shawnee #2 WWTP (2PK00002) 
A major municipal discharger to the Ottawa River at RM 32.5, the Shawnee #2 WWTP is 
designed to treat an average daily flow of 2.0 MGD.  The sequencing batch reactor plant replaced 
the original facility and was constructed in 1994. There have been no major modifications to the 
plant since that time.  Treatment plant processes include bar screening, comminuting, sequencing 
batch reactors, alum addition, chlorination, de-chlorination, and post-aeration. 
 
Sludge is processed with aerobic digestion, gravity belt thickening, and ultimately disposed by 
land application and transfer to another WWTP. 
   
The collection system, which serves a population of 9,000 in Shawnee Township, consists of 100 
percent separate sanitary sewers.  The estimated inflow and infiltration rate is 0.5 MGD.  The 
water supply sources for the service area are residential wells and a surface water reservoir. 
There are no industrial users which discharge into the collection system, and the County does not 
operate an industrial pretreatment program for this system 
 
In 2005, Director‘s Findings and Orders (F&Os) were issued to address SSOs continuing to occur 
in the collection system.  The permittee has submitted a System Evaluation Capacity Assurance 
Plan (SECAP) to satisfy a requirement of the F&Os.  As part of the plan to eliminate SSOs, the 
SECAP includes proposals to expand and upgrade the WWTP and also construct interceptor 
sewers within the collection system. There are six SSOs in the collection system. The F&Os 
requires all SSOs to be eliminated by December 31, 2015.  Overflows range in quantity and 
volume from nine events totaling 470,000 gallons up to 328 events of over 141.8 million gallons 
reported from 2006 through September 2010.  The trend has been toward lower volume and 
number of overflow events since 2006. 
  



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 63  

Facility DMRs from 2006 through September 2010 were reviewed and Shawnee #2 WWTP 
reported a total of only six sample results which violated permit limits.  Three ammonia samples in 
2007 and one in 2008 exceeded permit limits, while one phosphorus sample exceeded limits in 
2008.  The total residual chlorine limit was exceeded once in 2010. 
 
Allen County conducted eight effluent toxicity tests at the Shawnee #2 WWTP during 2005 and 
2006, and Ohio EPA conducted two acute tests in September and October 2008.  One acute test 
conducted by the County was above the detection level.  Given the magnitude of this test result 
and because all the other tests were below detection, Ohio EPA believes that the test result for 
fathead minnows on August 19, 2005 was not representative of effluent quality. 
 
Pollutant loadings from the Shawnee #2 WWTP between 1996 and 2010 were evaluated using 
the PEQ application. Annual statistics for ammonia, nitrate+nitrite and total phosphorus loadings 
are displayed in Figures 37, 38, and 39.  The plant discharged a consistent level of nutrients 
during the evaluation period.  Ammonia loads increased in 2007, but have trended downward 
since.  The ammonia spike was likely caused by problems experienced with the decanter in 2007 
and the sequencing batch reactor mixing pumps in 2008.  Both issues have been corrected. 

0

5

10

15

20

25

30

35

0

1

2

3

4

5

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

a
m

m
o

n
ia

-N
 (

k
g

/d
a

y
) D

is
c
h
a

rg
e

 (m
g

d
)

Year

 
Figure 37. Annual ammonia-N loadings for Shawnee #2 WWTP from 1996-2010. 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 64  

0

20

40

60

80

100

0

1

2

3

4

5

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

n
it
ra

te
+

n
it
ri

te
-N

 (
k
g
/d

a
y
)

D
is

c
h
a

rg
e

 (m
g

d
)

Year
 

Figure 38. Annual nitrate+nitrite loadings for Shawnee #2 WWTP from 1996-2010. 

0

5

10

15

20

0

1

2

3

4

5

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

2
0

1
0

50th %ile
95th %ile

50th %ile
95th %ile

T
-p

h
o
s
p

h
o

ru
s
 (

k
g

/d
a

y
)

D
is

c
h
a

rg
e

 (m
g

d
)

Year
 

Figure 39. Annual total phosphorus loadings for Shawnee #2 WWTP from 1996-2010. 
 

Village Of Ada WWTP (2PB00050) 
This facility was built in 1955 and discharges to Grass Creek at RM 2.4. It has a design flow of 
0.82 MGD and consists of grit removal, comminuting, primary settling, activated sludge, biological 
nitrification (trickling filters), final clarification, chlorination and dechlorination which was installed 
in 1999. Sludge is handled in anaerobic and aerobic digesters, dewatered on drying beds and 
land applied.  The collection system is 100% separate sanitary sewers and there are no overflows 
from the sewers or the pump stations. 
 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 65  

Facility DMRs from 2005 through 2010 were evaluated. The plant has been operating at influent 
rates above the design flow for several years and this has led to significant and persistent 
violations of daily and monthly average ammonia nitrogen permit limits over the six year period. 
Ammonia nitrogen summer and winter average load limit violations were reported during seven 
months in 2010, the 30 day average for suspended solids was exceeded in March and May, and 
the chlorine residual was high on several days in June and August 2010. The renewal permit 
issued in August 2010 has a compliance schedule which requires the Village to conduct a plant 
performance evaluation to achieve compliance with final effluent limitations, specifically ammonia 
nitrogen. 
 
Village of Lafayette (2PA00049) 
This facility was built in 1981 and discharges to Little Hog Creek at RM 0.85.  It has a design flow 
of 0.1 MGD and consists of a bar screen and comminutor, followed by an activated sludge plant 
with final settling, fixed media clarifiers and chlorination.  Dechlorination facilities were added in 
1998. Further treatment plant improvements in 2003 allowed the plant to more consistently meet 
ammonia limits and the effluent polishing pond was taken out of active service. Sludge is handled 
in an aerobic digester, two drying beds and land applied or land filled.  The collection system is 
100 percent separate sanitary sewers with no overflows or pump station bypasses.  
 
Facility DMRs from 2005 to 2010 were evaluated. Although the plant continued to experience 
ammonia nitrogen violations during summer 2005, the frequency tapered over the next couple of 
years and there has been only one monthly average ammonia violation since January 2009. High 
chlorine residual was a consistent problem in May 2007 and throughout the entire summer of 
2008, coupled with monthly average fecal coliform violations from June through October 2008. 
Total suspended solids and cBOD5 load violations began to occur in 2008 and continued on a 
sporadic basis through the summer of 2010. 
 
Village of Cridersville WWTP (2PB00048) 
This facility was constructed in 1983 with a current design flow of 0.8 MGD, and the plant 
discharges to an unnamed tributary (RM 4.68) to Little Ottawa River at RM 0.90. The activated 
sludge treatment system consists of a bar screen and comminutor, primary settling tanks, aeration 
tanks, final settling in one clarifier and two polishing lagoons with chlorine disinfection and 
dechlorination. In 2009, a permit to install was issued for improvements to the plant that included 
new positive displacement blowers for both aeration tanks, two sludge holding tanks and a sludge 
belt filter press. Final sludge disposal is at the landfill. Prior to these upgrades, sludge was 
aerobically digested and land applied to farm fields. The aerobic digester was converted back to 
an aeration tank.  The collection system is 100% separate sanitary sewers with no overflows or 
pump station bypasses. 
 
Facility DMRs from 2005 to 2010 were evaluated. The plant experienced frequent and sometimes 
significant load limit violations for total suspended solids and ammonia nitrogen between January 
2005 and July 2007.  In December 2007, March 2008 and October 2008, the total recoverable 
copper loading or concentration limits were exceeded each month. There were a total of eight 
exceedances of permit limits for dissolved oxygen, fecal coliform, oil and grease, pH and low level 
mercury from January 2009 through June 2010. 
 

American Bath WWTP (2PH00007) 
The American Bath WWTP was completely replaced in 1996 and serves eastern American 
Township, western Bath Township and the Village of Cairo.  The plant has a design flow of 1.5 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 66  

MGD, a peak hydraulic capacity of 4 MGD and the effluent discharges to Pike Run at RM 8.2. The 
current system includes mechanical bar screening, phosphorus removal by alum addition, 
oxidation ditch aeration, final settling and ultraviolet disinfection.  Sludge is aerobically digested, 
dewatered in a gravity belt thickener, and land applied at agronomic rates.  The American Bath 
WWTP collection system is 100% separate sewers and there are no industrial users discharging 
to the wastewater treatment system.  
 
The Ohio EPA conducted two bioassay tests on the plant‘s final effluent on March 28 and April 26, 
2008. The effluents were not acutely toxic and no mortality or other adverse effects were exhibited 
in the Pike Run receiving stream waters or plant effluents.  
 
Facility DMRs from 2005 to 2010 were evaluated and there was only one total suspended solids 
load violation in February 2008. Compliance has been consistent since the plant was completely 
replaced in 1996. 
 
American #2 WWTP (2PH00006) 
The plant has a design flow of 1.2 MGD and discharges to Dug Run at RM 3.1.  A completely new 
WWTP was placed online in April 2008. The treatment process now consists of bar screens, 
comminutor, alum addition, sequencing batch reactors with cannibal interchange tanks for the 
sludge transfer/feed process and ultraviolet disinfection.  Sludge is aerobically digested, and land 
applied or hauled to another plant.  The plant is served by a 100% separate sanitary sewer 
system. 
Facility DMRs from 2006 to 2010 were evaluated.  Prior to the new plant coming on line, the 
permit limits were only exceeded three times in May 2006 (fecal coliform), July 2006 (oil and 
grease) and December 2007 (cBOD5).  During plant start-up for the new sequencing batch 
reactor system, there were numerous permit violations of cBOD5, suspended solids and ammonia 
nitrogen between March and November 2008. Once the plant was adjusted, the only violations 
have been of the phosphorus seven day loading limit in February 2009 and phosphorus seven 
day concentration limit in July 2009.  
 
Village of Elida WWTP (2PB00046)  
This facility has a design flow of 0.5 MGD and discharges to the Ottawa River at RM 24.2.  The 
facility was built in 1966 and the treatment process includes comminutor, alum addition to remove 
phosphorus, primary settling, trickling filter, final clarifier and disinfection. A storm water 
equalization basin was constructed in 1993 and the final clarifier was replaced in 2002 when 
ultraviolet disinfection was also installed to replace the chlorination system.  Sludge is treated with 
aerobic digestion and drying beds, followed by land application.  The collection system is 
comprised of 100 percent separate sanitary sewers, with no overflows or pump station bypasses. 
 

Facility DMRs from 2006 to 2010 were evaluated. The facility had monthly average loading limit 
violations of total suspended solids in January and April 2007 and February 2008.  The cBOD5 
monthly average loading limits were exceeded in January 2007 and during December 2007 
through April 2008 and then again in January and March 2009. 
  



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 67  

Village of Columbus Grove WWTP (2PC00004) 
The facility was constructed in 1934 and last upgraded in 2000. The plant has a design flow of 
0.820 MGD and discharges to Plum Creek at RM 12.80, which flows into the Ottawa River at RM 
2.67. The treatment process consists of grit removal, primary settling, trickling filters, final 
clarifiers, chlorination and dechlorination. Sludge is pumped to a holding tank, dewatered on the 
repaired sand filter beds and then transported to the landfill. The facility continues to provide poor 
treatment and is in need of major renovations.  Improvements to the WWTP began in the fall of 
2011 and are now in operation. The improvements included the construction of a head works 
building including a mechanical fine screen and a vortex grit removal system, replacement of 
sludge pumps and trickling filter recirculation pumps, a new chemical building with flow 
proportional disinfection equipment, replacement of both trickling filter rotary distributors, and 
repairs to the sludge sand drying beds.  However, the facility has been in significant non-
compliance (SNC) for E. coli for the last quarter of 2012 and has ongoing issues with mercury.  As 
part of the general plan process control measurements will be performed before and after the 
trickling filters to evaluate if additional treatment will be needed.  
 
In addition, until the sewers are completely separated, the WWTP will likely continue to be 
hydraulically overloaded at the plant during precipitation events which will create treatment issues. 
The collection system is made up of 80% combined sanitary sewer with only 20% separated. 
There are four overflows in the combined portion of the sewer system. The village has an 
approved long term control plan that will eliminate CSOs through complete sewer separation by 
2018. Phase one of sewer separation was completed in 2012.  Three more phases of separation 
are yet to be completed.   
 
Facility DMRs from 2006 to 2010 were evaluated.  Numerous permit limit violations for multiple 
parameters including pH, ammonia nitrogen, cBOD5, suspended solids and fecal coliform were 
noted throughout the period 2006 through 2008.  There were also sporadic exceedances of the 
monthly average for lead, cadmium and hexavalent chromium.  The frequency and persistence of 
ammonia and cBOD5 concentration violations increased during 2009 and 2010, especially during 
summer months. Fecal coliform limits were consistently exceeded throughout the summer of 
2009. 
 
Village of Kalida WWTP (2PA00047) 
This facility was constructed in 1981 with a design flow of 0.20 MGD and discharges to the 
Ottawa River at RM 2.65. The treatment process consists of a series of two aerated lagoons and 
one settling lagoon with a continuous discharge. An ultraviolet disinfection system was installed in 
1993.  The sanitary sewer system in Kalida is 100% separated with no overflow or lift station 
bypass. There is one categorical industrial discharger, Unverferth Manufacturing, which is 
regulated by an indirect discharge permit, 2PD00084.  
 
Facility DMRs from 2006 to 2010 were evaluated. The plant had relatively few problems 
throughout the 5 year reporting period.  The monthly average concentration for cBOD5 violations 
occurred in May and June 2007 and the average fecal coliform limit was exceeded in October 
2007.  There were some minor pH exceedances in July 2008 and one weekly loading violation in 
March 2009. 
  



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 68  

Chemical Water Quality  
Surface water grab samples were collected from the Ottawa River watershed at 76 locations five 
times between June 8 and August 19, 2010.  Monthly grab water samples were also collected at 
six sentinel sites within the watershed from June 8, 2010 through September 15, 2011. Sampling 
locations were established in free-flowing sections of the streams and were primarily collected 
from bridge crossings.   
 
A United States Geological Survey (USGS) gage station is located on the Ottawa River just 
upstream of the Lima WWTP and was used to show flow trends for the summer of 2010 (Figure 
40).  Dates when chemistry and biology samples were collected in the Ottawa River watershed 
are noted on the graph.  Flow conditions during the 2010 sampling season fell below the historical 
monthly median flows beginning in mid-July and were consistently below the 7Q10 threshold for 
drought conditions from late August through September.   
 
Surface water samples were analyzed for metals, nutrients, bacteria, suspended and dissolved 
solids, semi-volatile organic compounds, volatile organic compounds and pesticides (Appendices 
A, and C). Parameters which exceeded Ohio WQS criteria are reported in Table 6.  
Bacteriological samples were collected from 20 locations and the results are reported in the 
Recreation Use Section.   
 
Semi-volatile organic compound (SVOC) analyses were conducted two times on water samples 
collected from five locations on the mainstem. In addition, volatile organic compound (VOC) 
samples were collected one time at the same five locations. Bis(2-ethyl)hexylphthalate was the 
only SVOC compound detected in the first sampling event at the Ft. Amanda Road site. 
Phthalates are commonly detected in urban areas because they are used to manufacture plastic 
materials.  All other analyses for SVOC compounds were reported as not detected in both 
sampling events.  Chloroform, a VOC, was detected in samples at three sites between the Lima 
WWTP and Shawnee Road, and bromodichloromethane, another VOC, was only detected at the 
site immediately downstream of Lima WWTP. These compounds are disinfection byproducts and 
are commonly detected where chlorine is used in wastewater treatment. 
Herbicide samples were collected once at the public drinking water intake near Metzger Road. 
Four herbicides were detected, but only Atrazine exceeded the public water supply maximum 
contaminant level of 3.0 μg/l (Table 6). Atrazine is a common agricultural herbicide. Metals were 
measured at 26 locations, with 17 parameters tested.  Exceedances of selenium were found in 
the Ottawa River mainstream downstream of the Husky Lima Refining Company discharge and 
Shawnee Road (Table 6).  No other metals exceedances were observed in the Ottawa River 
basin (Appendix A).    
 
Datasonde™ studies on July 28 and September 15 indicated eight locations on the Ottawa River 
mainstem with DO swings that exceeded the reasonable potential to affect aquatic life (7.0 mg/l).  
Results for the Ottawa River mainstem are displayed in Figure 41 and Table 7. Parameters that 
did not meet WQS criteria during the 2010 assessment are listed below in Table 6. 
 
Datasonde™ studies in selected tributaries recorded values below the minimum and average DO 
criteria for Plum Creek. Hog Creek showed a DO swing with a range greater than 7.0 mg/l. 
Although Sugar Creek had multiple low DO episodes in the headwaters and lower nine miles, the 
July study did not reveal a DO swing range greater than 7.0 mg/l and the lower 18 miles were in 
full attainment of WWH criteria.  
 



EAS/2012-12-13 Ottawa River Basin Survey  April 2013 
 

 69  

0.01

0.1

1

10

100

1000

0 20 40 60 80 100 120

FLOW (CFS)
Median Flow, 1988-2010
Biological Samples
Chemistry Samples
Datasondes

M
e

a
n

 D
is

c
h

a
rg

e
 (

ft
3
/s

e
c
.)

June July August September

Days

Q7
10

 (May-Nov.) =   0.16 cfs

80% Duration (May-Nov.) 

    = 6.28 cfs

 
Figure 40.  Flow hydrograph for the Ottawa River during June through September, 2010. 

 
 
 
 
 

 
Figure 41.  Longitudinal mean, maximum, and minimum diel DO concentrations from continuous monitoring 

units for the Ottawa River from July 23-25, 2010.  Solid horizontal lines represent average and 